

Test Report No. 1882503

Date : 10-Sep-2010

The following sample(s) was/were submitted and identified by client as:

Sample Description : Drinking Cup with Printing (Polypropylene)  
Sample No. : 1928382  
Sample Condition : As per attached photograph  
Batch/Lot No. : 05P40337-19E10C  
  
Date Received : 7-Sep-2010  
Testing Period : 7-Sep-2010 to 10-Sep-2010  
  
Test Results : Please see the attached sheet.

## CONCLUSION

The sum of Total Lead, Cadmium, Mercury and Hexavalent Chromium Content in the submitted packaging samples comply with the Limit stated in European Council Directive 94/62/EC (with amendment 2004/12/Ec + 2005/20/EC) - Article 11 that effective from June 1999 and June 2001.

Signed for and on behalf of  
SGS (Thailand) Limited



Pornpana Lirathpong  
Hardlines Testing Manager

1584216

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.